SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR142340-05C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 40.31 -33.69 74 57.81 31.1 11.18 | 59.78 - - P H
7386 44.96 -29.04 74 55.47 36.2 13.3 60.01 - - P H
17970 60.44 -13.56 74 47.2 49.53 20.79 | 57.08 | 100 42 P H
17970 48.47 -5.53 54 35.23 49.53 20.79 | 57.08 | 100 42 A H
H
802.11g
H
CH11
4924 41.8 -32.2 74 59.3 31.1 11.18 | 59.78 - - P \Y
2462MHz
7386 45.01 -28.99 74 55.52 36.2 13.3 60.01 - - P \%
17985 60.42 -13.58 74 46.7 49.97 20.79 | 57.04 | 100 86 P \Y
17985 48.54 -5.46 54 34.82 49.97 20.79 | 57.04 | 100 86 A \Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR142340-05C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m) (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.8 65.29 -8.71 74 54.41 27.7 16.74 33.56 152 2 P H
2390 50.7 -3.3 54 39.81 27.7 16.75 33.56 152 2 A H
* 2412 108.35 - - 97.46 27.68 16.78 | 33.57 152 2 P H
* 2412 100.77 - - 89.88 27.68 16.78 | 33.57 152 2 A H
802.11n H
HT20 H
CHO1 2390 65.88 -8.12 74 54.99 27.7 16.75 33.56 100 275 P \%
2412MHz 2390 51.06 | -2.94 54 40.17 27.7 16.75 | 3356 | 100 | 275 | A | V
* 2412 108.07 - - 97.18 27.68 16.78 33.57 100 275 P \%
* 2412 100.53 - - 89.64 27.68 16.78 33.57 100 275 A \%
\%
\%
2389.94 59.45 -14.55 74 48.57 27.7 16.74 33.56 143 3 P H
2389.94 46.6 -7.4 54 35.72 27.7 16.74 33.56 143 3 A H
* 2437 112.61 - - 101.75 27.63 16.81 33.58 143 3 P H
* 2437 105.06 - - 94.2 27.63 16.81 33.58 143 3 A H
802.11n 2484.32 63.84 -10.16 74 53.12 27.46 16.87 33.61 143 3 P H
HT20 2483.52 48.17 -5.83 54 37.44 27.47 16.87 33.61 143 3 A H
CH 06 2388.54 60.33 -13.67 74 49.45 27.7 16.74 33.56 100 92 P Vv
2437MHz 2389.94 46.22 -7.78 54 35.34 27.7 16.74 | 3356 | 100 | 92 AV
* 2437 111.97 - - 101.11 27.63 16.81 33.58 100 92 P Vv
* 2437 104.2 - - 93.34 27.63 16.81 33.58 100 92 A \%
2484.53 63.44 -10.56 74 52.72 27.46 16.87 33.61 100 92 P \%
2483.69 48.44 -5.56 54 37.71 27.47 16.87 33.61 100 92 A \%
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2462 108.43 - - 97.64 27.55 16.84 33.6 151 14 P H
2462 100.85 - - 90.06 27.55 16.84 33.6 151 14 A H
2483.8 64.32 -9.68 74 53.6 27.46 16.87 | 33.61 | 151 14 P H
2483.52 50.5 -3.5 54 39.77 27.47 16.87 33.61 151 14 A H
802.11n H
HT20 H
CH11 2462 107.67 - - 96.88 27.55 16.84 33.6 100 94 P \%
2462MHz 2462 100.05 - - 89.26 | 2755 | 16.84 | 336 | 100 | 94 | A |V
2483.6 63.63 -10.37 74 52.9 27.47 16.87 33.61 100 94 P \%
2483.52 50.08 -3.92 54 39.35 27.47 16.87 | 33.61 | 100 94 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.
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Report No. : FR142340-05C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBuV/im)| (dB) [(dBpV/Im)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2389.52 62.66 -11.34 74 51.78 27.7 16.74 33.56 121 351 P H
2389.52 47.43 -6.57 54 36.55 27.7 16.74 33.56 121 351 A H
2417 108.57 - - 97.69 27.67 16.78 33.57 121 351 P H
2417 100.94 - - 90.06 27.67 16.78 33.57 121 351 A H
802.11n H
HT20 H
CH 02 2389.52 63.42 -10.58 74 52.54 27.7 16.74 | 33.56 | 303 80 P \Y
2417MHz 2389.66 48.59 -5.41 54 37.71 27.7 16.74 | 33.56 | 303 80 A |V
2417 110.66 - - 99.78 27.67 16.78 | 33.57 | 303 80 P \Y
2417 102.97 - - 92.09 27.67 16.78 | 33.57 | 303 80 A |V
\%
\%
2457 108.82 - - 98.02 27.57 16.83 33.6 123 | 350 P H
2457 101.11 - - 90.31 27.57 16.83 33.6 123 | 350 A H
2485.36 60.45 -13.55 74 49.73 27.46 16.87 33.61 123 350 P H
2483.5 47.93 -6.07 54 37.2 27.47 16.87 33.61 123 350 A H
802.11n H
HT20 H
CH 10 2457 110.25 - - 99.45 27.57 16.83 33.6 290 76 P \%
2457MHz 2457 102.72 - - 91.92 27.57 16.83 33.6 290 76 A \Y,
2485.48 63.11 -10.89 74 52.39 27.46 16.87 33.61 290 76 P \%
2483.5 49.21 -4.79 54 38.48 27.47 16.87 33.61 290 76 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

2 (MHz) [(dBuV/m)| (dB) |(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 40.75 -33.25 74 58.01 31 11.5 59.76 - - P H
18000 59.7 -14.3 74 45.5 50.4 20.8 57 100 28 P H
18000 48.75 -5.25 54 34.55 50.4 20.8 57 100 28 A H
H
802.11n H
HT20 H
CHO1 4824 45.48 -28.52 74 62.74 31 11.5 59.76 - - P \%
2412MHz 17970 59.42 |-14.58 74 46.18 | 4953 | 20.79 | 57.08 | 100 | 93 P |V
17970 48.36 -5.64 54 35.12 49.53 20.79 | 57.08 | 100 93 A |V
\%
\%
\%
4874 43.14 -30.86 74 60.58 31 11.33 59.77 - - P H
7311 45.46 -28.54 74 56.01 36.28 13.26 60.09 - - P H
17970 59.89 -14.11 74 46.65 49.53 20.79 | 57.08 | 100 38 P H
17970 48.52 -5.48 54 35.28 49.53 20.79 | 57.08 | 100 38 A | H
802.11n H
HT20 H
CH 06 4874 46.27 -27.73 74 63.71 31 11.33 59.77 - - P \%
2437MHz 7311 4533 | -28.67 74 55.88 36.28 13.26 | 60.09 - - P \
18000 59.88 -14.12 74 45.68 50.4 20.8 57 100 102 P \%
18000 48.48 -5.52 54 34.28 50.4 20.8 57 100 102 A \%
\%
\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBuV/im)| (dB) [(dBpV/Im)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 39.21 -34.79 74 56.71 311 11.18 59.78 - - P H
7386 44.53 -29.47 74 55.04 36.2 13.3 60.01 - - P H
17985 59.42 -14.58 74 45.7 49.97 20.79 57.04 100 17 P H
17985 47.96 -6.04 54 34.24 49.97 20.79 57.04 100 17 A H
802.11n H
HT20 H
CH11 4924 40.93 -33.07 74 58.43 311 11.18 59.78 - - P \%
2462MHz 7386 45.1 -28.9 74 55.61 36.2 13.3 | 60.01 - - P |V
17985 60.31 -13.69 74 46.59 49.97 20.79 | 57.04 | 100 94 P \Y
17985 48.53 -5.47 54 34.81 49.97 20.79 57.04 100 94 A \%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR142340-05C

Emission above 18GHz

2.4GHz WIFI 802.11n HT20 (SHF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
37547 45.12 -23.08 68.2 39.88 43.18 18.7 56.64 - - P H
H
2.4GHz H
802.11n H
HT20 35919 46.35 -21.85 68.2 40.57 44.61 17.64 56.47 - - P \%
SHF v
\%
\%
1. No other spurious found.
2. Allresults are PASS against limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)

61.04 25.51 -14.49 40 42.13 11.89 1.15 29.66 - - P H

211.39 32.93 -10.57 43.5 45.15 15.12 2.14 29.48 - - P H

650.8 31.72 -14.28 46 30.07 26.6 3.8 28.75 - - P H

789.51 33.49 -12.51 46 29.46 28.31 4.22 28.5 - - P H

2 AGHz 898.15 35.22 |-10.78 46 29.98 | 28.86 458 28.2 - - P | H

802.11n 957.32 35.64 -10.36 46 27.97 31.09 4.7 28.12 - - P H

HT20 80.44 27.37 -12.63 40 42.24 135 13 29.67 - - P \%

LF 209.45 3226 |-11.24| 435 44.4 15.2 214 | 29.48 - - P |V

373.38 33.23 -12.77 46 38.65 20.97 2.84 29.23 - - P \%

729.37 34.97 -11.03 46 31.85 27.66 4.05 28.59 - - P \Y

855.47 35.33 -10.67 46 30.06 29.19 4.45 28.37 - - P \%

950.53 35.86 -10.14 46 28.42 30.91 4.67 28.14 - - P \%

1. No other spurious found.

2. All results are PASS against limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C320f C34
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C330f C34
FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR142340-05C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuVv/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBpV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number : C34 0of C34
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Appendix D. Radiated Spurious Emission Plots

Temperature : 23.8~26.2°C

Test Engineer : Jack Cheng , Lance Chiang and Chuan Chu
Relative Humidity : 56.5~68.6%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : D1 of D87
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FR142340-05C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal
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Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
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RBW:1000.000KHz VBW:0010KHz SWT:Auto
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

Avg.
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RBW:1000.000KHz VBW:0010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D3 of D87



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR142340-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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RBW:1000.000KHz VBW:0010KHz SWT:Auto
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Peak

Horizontal Fundamental
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

N
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4 S O S
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
o e e, T ST
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7 \ 7
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s0f 50 e o e
/ i R e e
Site 03CHI12-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition /AV6_54 3m HORN_9120D_1328 VERTICAL

RBW:1000.000KHz VBW:0010KHz SWT:Auto
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1 Horizontal Fundamental
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Site 03CH12-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition /AVG_54 3m HORN_9120D_1328 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR142340-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Vertical

Fundamental

Date: 2021-1013

130

0l

.

S s R T T IO
E

450 2463.2465. 24672459, 24T1. 2470, 24752477, 2479, 2461, 240,245, 2407, 2409, 2491, 2493, 2495.2497. 25
Freauency (WHz)

) dBu

Date: 2021-10-13

peaK_74]

T P el e e e
0lodesrtito b e

o0, 2100 2300 200 2700, 3000
Frequency (MHz)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

site 03CHIZ-HY site
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:3000000KHz SWT:Auto RBW:1000000KHz VBW:3000000KHz SWT:Auto
1 gouvim) Date 20211043 p—. oate 20211013
120 1
o 1o
o~
o) \—\ %)
2 1u
AT AVG BE b4 VG 54
P / e e B w E————
— T —
P P
r 1
450 2452465 2467 2165 2471 247 2475 2477 2475 2101 20032405 2457 2450 2451 24932495457, 3500 oo T 20 70 s 70 So00
Fraavency Ohie) Heauency ()
Site 03CHI12-HY Site
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition /AV6_54 3m HORN_9120D_1328 VERTICAL

RBW:1000.000KHz VBW:0010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR142340-05C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

1 Horizontal Fundamental

Date: 20211012 A (dBuvim)

Date: 20211012

J I ok
n

AN AN v

S R T
P p——

310 7320, 2340,

2560, 2380, 2400, s 000 W00 As00. 4700 1900 2100 2300 2600, 2700, 000
Froquency (MiHz) Frequoncy (MHz)

Site 03CHI2-HY Site 03CHI2-HY

Condition PEAK_BE_74 3m HORN_9120>_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Date: 2021-1012 A (dBuvim)

Date: 2021-1042

a5
50 5 o =
R e
20 2
1 1
50 70 7560 7% 2400 205 oo weo W oo s 2ion  Z0 70 2708 3500
romoncy Wiz Freauency (M

site 03CHIZHY site 03cHIZHY
Condition AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition /AV6_54 3m HORN_9120D_1328 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR142340-05C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

1 Vertical Fundamental

R e 20211012 — b 2021 1012
15 0
o o
ol o
ek 24
70| 70| T
o s eV st
o bt ton
P =
I w
o7 T 75 T oo zis T SN[ TR ™ T 1 00
e W) sy )
site o3cHIz-Hy site o3crIzHy
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
RBW:I000.000KHz VBW:3000.000KHz SWT:Auto REWI000.000KHz VBW:3000.000KHz SWT:Auto
—

Date: 20211012

A @BuVim) Date: 20211042

== %
7o) 0
50

VG 54
o 50 - e

310 2320, 240, 2360, 20, 200, 215 000 300 T500. 1700 1900 2100 2300 2500, Z700. 3000
Freauency (WHz) Frequency (MHz)
Site 03CHI2-HY Site 03CH12-HY
Condition + AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition AV6_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D11 of D87
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR142340-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Horizontal

Fundamental

) 9Buvim) Date: 20211043

130

0l

e L A

3102320, 40, 2300,

) dBu

) Date: 20211043

/ (
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)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2360, 2400, 220, 2840, 2450 000 00 T500. 1700 1900 2100 2300 2500, Z700. 3000
Freauency (WHz) Frequency (MHz)
Site 03CH12-HY Site 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D>_1328 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (dBuVim) Date: 20211043 A @BuVim) Date: 20211043
130 130
0l 10f .
. [T W\ o
o j \] i ﬁ \
/ VG 54
50 e 50 o —
—— DR A s =
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e )
10 10

3102320, 40, 2360, 2380, 2400, 220, 2440, 2450 000 W00 T500. 1700 1900 2100 2300 2500, Z700. 3000

Freauency (WHz) Frequency (MHz)
Site 03CHI2-HY Site 03CH12-HY
Condition + AV6_BE_54 3m HORN_9120D>_1328 HORIZONTAL Condition AV6_54 3m HORN_9120D_1328 HORTZONTAL

RBW:1000.000KHz VBW:0010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FR142340-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

) dBovim) Date:2021.10-43
10
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4 \
i
e,
o, pear se 74
7o TN
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s
20
0
TR T 750 70, 7ars 780 750 70
Freauency (M)
site 03CHIZ-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) dBovim) Date:2021.10.43
10
o
P
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) S
\\ AVG_BE 54
s0f S e . B —
0
10
TR T 750 70, 0 D 750 =)
Freauency Mitn)
Site 03CHI12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR142340-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

s aouvin) Date 20211043 s gpuvim) oo 20211013
120 1
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s [ B PG Y— w—
q o
r 1
Stazsn. 0 70, 0 70 7520 FH40 2050 oo e o T e 20z o 7o 5000
requency o) Freauency s
site 03CHIZ-HY site 03CHIZ-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:3000000KHz SWT:Auto RBW:1000000KHz VBW:3000000KHz SWT:Auto
1 gouvim) Date 202110143 ) gpuvim) Date 20211013
120 1
o 1o
.
w o
) iy .
- I\ iy
P pR « - Y ——
e — A D ——
P P
r 1
StazeE. = Zw0. 7m0 70 7520 FHA0 %0 oo TG0 o TG 20z e 7o So00
reauency o) Freauency (s
Site 03CHI12-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition /AV6_54 3m HORN_9120D_1328 VERTICAL

RBW:1000.000KHz VBW:0010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FR142340-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

) @Buvim) Dote: 2021-1043
130)
o
SN
%
peAK BE 74
7 e 7
b,
. —
50
E
10
TR TN 25, 250, Zar0. Za0. 2450, Z500
Frequency (WHz)
site 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_i328 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 20211043
130)
o
e
o \
" R
AVG BE 54
50 Te— e
30
10
a0 2 25, 250, 270, Za0. za0. Z500
Frequency (WHa)
site 03CHI2-HY
Condition + AV6_BE_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR142340-05C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1 Horizontal Fundamental

Date: 20211012

A @BuVim) Date: 2021-10-12
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PEAK BE 74 pEAK 74|
7o) e ]

T gl L R

5 O ORI ST R

450 2463.2465 24672459, 24T1. 2470, 24752477, 2479, 2461, 2403.2405. 2407, 2409, 2491, 2493, 2495, 2497, _ 25 000 00 T500. 1700 1900 2100 2300 2500, Z700. 3000
Freauency (WHz) Frequency (MHz)

Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Site 03CHI2-HY
Condition PEAK_74 3m HORN_9120D_1328 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (dBuvim) Date: 20211042

A @BuVim) Date: 20211042
130 130
0l 10f
T
o) \ %
7o) N 0
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50 e ——— 50/ e
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10 10
1450 2463.2455. 2457, 2459, 2471, 2473, 2475 24T7. 2479, 2401, 2463, 2485. 2487, 2489.2491.2493.2495.2497. 2500 000 W00 T500. 1700 1900 2100 2300 2500, Z700. 3000
Freauency (WHz) Frequency (MHz)
Site 03CHI2-HY Site 03CH12-HY
Condition + AV6_BE_54 3m HORN_9120D>_1328 HORIZONTAL Condition AV6_54 3m HORN_9120D_1328 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D16 of D87
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR142340-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Vertical

Fundamental

Peak

) 9Buvim) Date: 20211042
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E
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450 2463.2465. 2467, 2459, 24T1. 2470, 24752477, 2479, 2461, 2409, 2405. 2407, 2409.2491, 2493 2495.2497. 25

Freauency (WHz)

Site 03CH12-HY

Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A @BuVim)

Date: 2021-10-12

peaK_74]

SRRIAR, I POUO Ao
[ SRS M SSEEE e

000 00 T500. 1700 1900 2100 2300, 2500,
Frequency (MHz)
Site 03CHI2-HY
Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2700, 3000

Avg.

1 (dBuvim) Date: 20211042

N v o 4

1450 2463.2455. 2457, 2459, 2471, 2473, 2475 24T7. 2479, 2401, 2463, 2485. 2487, 2489.2491.2493.2495.2497. 2500
Freauency (WHz)
Site 03CH12-HY
Condition + AV6_BE_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

A @BuVim)

Date: 20211042
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50 =
S A U R Do
)
10
000 W00 T500. 1700 1900 2100 2300 2500, Z700. 3000
Frequency (MHz)
Site 03CHI2-HY
Condition AV6_54 3m HORN_9120D_1328 VERTICAL

RBW:1000.000KHz VBW:0010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR142340-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO02 2417MHz

Horizontal

Fundamental

vel 6BuVim)

Date: 20211021

Avg.

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

AV6_54 3m HORN_9120D_1328 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

ovel aBavimy Date: 20214021
120 120
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/\»\m,\ I
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70| """n\wn 70 L,
I —— o oot
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0730, 0. 70 7300 3. T 785 00 FE R T T T )
Freauency (Whn) Freauency (WHa)
site 03CHI2-HY site 03CHIZ-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
J @uvim) Date: 20711021 J @suvim) Date: 20211021
120 120
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L . e s
50( 1l \‘x 50( — et
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Frequency (MHz) Frequency (MHz)
site 03CHIZ-HY site 03CHIZ-HY
Condition AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR142340-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO02 2417MHz

Vertical

Fundamental

Avg.

— vate 20211021 v amuvim) vate 20211021
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P
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Wi, PEAK_74)
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PRI o o T ,w! \MWM-‘&M«W—
i PR — i ettt Ao
o o
I e
oz T 7 iz g oo T, on T 7ion 7o 777w )
Frecuency ) Feduency ()
site 03CHIZ-HY site 03CHIZ-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
RBWA1000 000KHz VBW:3000.000KHz SWTiAuto RBWA1000000KHz VBW:3000.000KHz SWT:Auto
JiaBumy oate: 211021 - oate: 211021
1 1
o o
A
o o
" i I
e S~ AVG_54)
0] i \ - 50| B —(—
i e ——— == i ——
x x
I r
Sonm B o 5 Zia iz T e e e 7 hW Be 7 00
Frequency (MHz) Frequency (MHz)
site 03cHIZ HY site 03cHIZ HY
Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition ‘AV6_54 3m HORN_9120D_1328 VERTICAL
REWHL000 000KHz VBW.0010RHz SWTAuto

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR142340-05C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH10 2457MHz

1 Horizontal Fundamental

A g8V Date: 2021-1021 1 g8V

Date: 2021-10.21

o / o
\ M ven o 14
7o T

peAX 74
M ™
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30 3o
1o 1o
240 25, 250, 2470, 280, 220, 2 000 300 150 1700, 1900 2100 2300 2600, 2700, Ex
Frequency (MHz) Freauency (MHz)
site 03CHI2HY site +03CHIZ-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (4Buvim) Date: 2021.1021 1 (4Buvim) Date: 2021-10.21
130) 130)
1o 10)
1
T
%) / %)
m J/ m

Ave g 54 v 54
o e “ e

e

a0 2450, 2450, 270, 2480, 250, 2 000 0. 4500 700 %00 2100 2300 2600. 2700, E
Frequoncy (MH2) Frequency (MHz)
Site 03CHIZ-HY Site £ 03CHIZ-HY
Condifion AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition * AV6_54 3m HORN_9120D_1328 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D20 of D87
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR142340-05C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH10 2457MHz

1 Vertical Fundamental

A g8V Date: 2021-1021 1 g8V

oae 20211021
1 1
o o
A A
/
2 / A o
1n ; r
T A A Wwv“r corbrirainin]
P sttt et
x %
1 1
7 75 i i i i 7 oo TR Toe T 7o 76 g 77 o
reauency ) Heauency (i
site o3cHiz-HY site {03cHIZ-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
REWH1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (dBuVim) Date: 20211021

1 (dBuVim) Date: 2021-10.21

. e ] -
i e
e i
Condition AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition 2 AV6_54 3m HORN_9120D_1328 VERTICAL

e o

+ RBW:1000.000KHz VBW:0010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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ssamonias. FCC RADIO TEST REPORT Report No. : FR142340-05C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

1 Horizontal Fundamental

vate 20211012 1 gouvm) Date 20211012
15 1
.
o o
p—
«d a0
| pec 74
2 R m
i \twmuwm-t-m
P 0 TSI PO S
x P
e 1
ST 70 ko 70 it 7i1s oo e 0T e 20 70 Zen 70 500
romency Wiz Frecuency iz
site o3cHIZ-HY site 03cHIZ-HY
Condition PEAK_BE_74 3m HORN_91200,_1328 HORIZONTAL Condition PEAK_74 3 HORN_91200_1328 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Date: 2021-1012 A (dBuvim)

Date: 2021-1042

o S B 5 ——

310 7320, 2340,

7360, 760, 2200, 15 1060 o0 4500 4700 i00 7o Zs00 2600 700, 00
Froquency (MHa) Froquency (WHz)

site 03CHIZ-HY site 03CHIZ-HY

Condition AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL

Condition AV6_54 3m HORN_9120D_1328 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR142340-05C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

1 Vertical Fundamental

) 9Buvim) Date: 20211042 ) dBu

) Date: 2021-10-12
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310 2920, 40, 2360, 200, 200, 215 000 00 T500. 1700 1900 2100 2300 2500, Z700. 3000
Frequency (WHz) Frequency (MHz)
Site 03CH12-HY Site 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D>_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (dBuvim)

Date: 20211012

A @BuVim) Date: 20211042

90 {’\ — %0
7o) / 0

VG 54
50 L 50 = e

N A— I ———

310 2320, 240, 2360, 20, 200, 215 000 300 T500. 1700 1900 2100 2300 2500, Z700. 3000
Freauency (WHz) Frequency (MHz)
Site 03CHI2-HY Site 03CH12-HY
Condition + AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition AV6_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR142340-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - L

Horizontal

Fundamental

) 9Buvim) Date: 20211043
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FCC RADIO TEST REPORT

Report No. : FR142340-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Fundamental
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RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH10 2457MHz

2 Horizontal Fundamental
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH10 2457MHz

2 Vertical Fundamental
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RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

) (@BuVim) Date: 20211022 A (dBuVim)

Date: 2021-10.22

— AVG BE 54| V6 54
| |—— veses
50 -

a0 2450, 2860, 2470, 2860, 2490, 2 000 T00. 150 700 1%00 2100 2300 2600. 2700, 3000
Freauency (MHz) Frequency (MHz)
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Condition + AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition AV6_54 3m HORN_9120D_1328 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

2 Horizontal Fundamenta
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RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR142340-05C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT20 CHO1 2412MHz
2 Vertical Fundamental
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TEL : 886-3-327-0868
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

2 Horizontal Fundamental
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Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

n J ,., )\
s \ o
e P—— (R 50 ]
[ ——
Site 03CH12-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition /AVG_54 3m HORN_9120D_1328 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D67 of D87
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Report No

. : FR142340-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT20 CHO6 2437MHz - L
2 Vertical Fundamental
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FR142340-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11n HT20 CHO6 2437MHz - R
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH11 2462MHz

2 Horizontal Fundamental
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TEL : 886-3-327-0868
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FCC RADIO TEST REPORT

Report No. : FR142340-05C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR142340-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO2 2417MHz
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Fundamental
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR142340-05C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO2 2467MHz

Vertical

Fundamental
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Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition + AVG_BE_54 3m HORN_9120D_1328 VERTICAL Condition AV6_54 3m HORN_91200_1328 VERTICAL
+ RBW/1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH10 2457MHz

2 Horizontal Fundamental
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Condition : AV6_BE_54 3m HORN_9120D_1328 HORTZONTAL Condition AV6_54 3m HORN_9120D_1328 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH10 2457MHz

2 Vertical Fundamental

1 (dBuVim) Date: 20211022 A (dBuVim)
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Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
ANT 802.11b CHO1 2412MHz
2 Horizontal Vertical
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Peak Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

2 Horizontal Vertical
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz
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Appendix E. Duty Cycle Plots

Antenna Band Cy?:lIJetz%) T(us) 1/T(kHz) |VBW Setting
1 802.11b 100 - - 10Hz
1 802.11g 100 - - 10Hz
1 2.4GHz 802.11n HT20 100 - - 10Hz
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2 2.4GHz 802.11n HT20 100 - - 10Hz
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<Ant. 2>
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